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1. VERIFICATION OF CONFORMITY

Applicant GUANGDONG ATTOP TECHNOLOGY CO.,LTD.

Linghai Industry Zone, Laimei Road, Chenghai District, Shantou, Guangdong,
Address China
Manufacturer GUANGDONG ATTOP TECHNOLOGY CO.,LTD.

Linghai Industry Zone, Laimei Road, Chenghai District, Shantou, Guangdong,
Address China
Factory GUANGDONG ATTOP TECHNOLOGY CO.,LTD.

Linghai Industry Zone, Laimei Road, Chenghai District, Shantou, Guangdong,
Address China
Product Designation RC AIRCRAFT
Brand Name N/A
Test Model W PRO

X-PACK PRO, X-PACK GPS, X-PACK 16, X-PACK 17, X-PACK 18, X-PACK 19,
X-PACK 20, W, W PRO E, W PRO S, W8, W8 PRO, W9, W9 PRO, W11, W12,
Series model W13, W15, W16, W17, W18, W19, W20, AO11, AO12, AO13, AO15, AO16,
AO17, A018, AO19, AO30, AO31, AO32, AO33, AO35, AO36, AO37, AO38,
AO39

All the series models are the same as the test model except for the model

Difference description names and packaging.

Date of test Sep. 30, 2020 to Nov. 04, 2020

Deviation No any deviation from the test method

Condition of Test Sample |Normal

Test Result Pass

Report Template AGCRT-US-BGN/RF

We hereby certify that:

The above equipment was tested by Attestation of Global Compliance (Shenzhen) Co., Ltd. The test data,
data evaluation, test procedures, and equipment configurations shown in this report were made in accordance
with the procedures given in ANSI C63.10 (2013) and the energy emitted by the sample EUT tested as
described in this report is in compliance with requirement of FCC Part 15 Rules requirement.

Prepared By 5‘7 M

Sky Dong

. . Nov. 04, 2020
(Project Engineer)
Reviewed By e %Mg/
Max Zh
o ) & Nov. 04, 2020
(Reviewer)
— -
Approved By ], o WY R
Forrest Lei Nov. 04, 2020

(Authorized Officer)
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2. GENERAL INFORMATION

2.1. PRODUCT DESCRIPTION

The EUT is designed as “RC AIRCRAFT”. It is designed by way of utilizing the OFDM technology to achieve
the system operation. It is an outdoor access point device.

A major technical description of EUT is described as following

Operation Frequency

5745 MHz~5825MHz

Output Power(5G WIFI)

IEEE 802.11a20:12.19dBm; IEEE 802.11n20:11.75dBm;
IEEE 802.11n40:10.90dBm; IEEE 802.11ac20:12.00dBm;
IEEE 802.11ac40:10.84dBm; IEEE 802.11ac80:10.28dBm

Modulation(5G WIFI)

802.11a/n:64-QAM, 16-QAM, QPSK, BPSK
802.11ac:256-QAM, 64-QAM, 16-QAM, QPSK, BPSK

Number of channels 8
Hardware Version 1950-V12
Software Version V372

Antenna Designation

Internal Antenna

Number of transmit chain

2(802.11a/n/ac all used two antennas,but 802.11a support SISO and
802.11n/ac support MIMO)

Directional gain

All transmit signals are completely uncorrelated with each other

Antenna Gain

2dBi

Power Supply

DC 11.4V by battery or DC 5V by adapter

Note: 1.The maximum antenna gain is 2dBi, the device employed Cyclic Delay Diversity (CDD) for 802.11

MIMO transmitting, per KDB 662911 D01 Multiple Transmitter Output v02r01, for power measurements on

IEEE 802.11 devices:

Array Gain = 0 dB (i.e., no array gain) for Naxr < 4;

So: Directional gain = Gant + Array Gain = 2dBi < 6dBi

& Bedi
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2.2. TABLE OF CARRIER FREQUENCYS

Frequency Band Channel Number Frequency
149 5745 MHz
151 5755 MHz
153 5765 MHz
155 5775 MHz

5725 GHz~5850GHz

157 5785 MHz
159 5795 MHz
161 5805 MHz
165 5825MHz

Note: For 20MHZ bandwidth system use Channel149,153,157,161,165; For 40MHZ bandwidth system use
Channel151,159;For 80MHZ bandwidth system use Channel155;
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2.3. RELATED SUBMITTAL(S) / GRANT (S)

This submittal(s) (test report) is intended for FCC ID: 2AEVNO07545GWIFI filing to comply with the FCC Part
15 requirements.

2.4. TEST METHODOLOGY

Both conducted and radiated testing was performed according to the procedures in ANSI C63.10 (2013).
Radiated testing was performed at an antenna to EUT distance 3 meters.

Others testing (listed at item 5.3) was performed according to the procedures in FCC Part 15.407 rules KDB
789033 D02

2.5. SPECIAL ACCESSORIES
Refer to section 5.2.

2.6. EQUIPMENT MODIFICATIONS
Not available for this EUT intended for grant.

2.7. ANTENNA REQUIREMENT

This intentional radiator is designed with a permanently attached antenna of an antenna to ensure that no
antenna other than that furnished by the responsible party shall be used with the device.
For more information of the antenna, please refer to the APPENDIX B: PHOTOGRAPHS OF EUT.
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3. MEASUREMENT UNCERTAINTY

The uncertainty is calculated using the methods suggested in the “Guide to the Expression of Uncertainty in
measurement” (GUM) published by CISPR and ANSI.

- Uncertainty of Conducted Emission, Uc = £3.2 dB

- Uncertainty of Radiated Emission below 1GHz, Uc = +3.9 dB

- Uncertainty of Radiated Emission above 1GHz, Uc = £4.8 dB
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4. DESCRIPTION OF TEST MODES

802.11a/n20 149, 153, 157, 161, 165 149, 157, 165 OFDM 6Mbps/MCSO0
802.11n40 151, 159 151, 159 OFDM MCSO0
802.11ac80 155 155 OFDM MCSO0
Note:

1. The EUT has been set to operate continuously on tested channel individually, and the EUT is operating at
its maximum duty cycle>or equal 98%

2. All modes under which configure applicable have been tested and the worst mode test data recording
in the test report, if no other mode data.

3. The test software is the SecureCRTSecureFX_HH_x86 7.0.0.326 which can set the EUT into the individual

test modes.
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5. SYSTEM TEST CONFIGURATION
5.1. CONFIGURATION OF EUT SYSTEM
Configure 1:

EUT AE

5.2. EQUIPMENT USED IN EUT SYSTEM

Item Equipment Model No. ID or Specification Remark
1 RC AIRCRAFT W PRO 2AEVNO7545GWIFI EUT
3 Adapter N/A N/A AE
4 Charger line N/A N/A Market with EUT

5.3. SUMMARY OF TEST RESULTS

FCC RULES DESCRIPTION OF TEST RESULT
815.407 6dB Bandwidth Compliant
§15.407 Emission Bandwidth Compliant
§15.407 Maximum conducted output power Compliant
815.407 Conducted Spurious Emission Compliant
815.407 Maximum Conducted Output Power Density Compliant
§15.209 Radiated Emission Compliant
§15.407 Band Edges Compliant
§15.207 Line Conduction Emission Compliant
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Test Site Attestation of Global Compliance (Shenzhen) Co., Ltd
LeeETen 1'2/':2 Building 19, Junf_eng Industrial Park, Chongqing R(_)ad, Heping Community,
Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
Designation Number | CN1259
RegFisCt(r:a-triec))Sr;[ II\:lIl:mber e
A2LA Cert. No. 5054.02

Description

Attestation of Global Compliance(Shenzhen) Co., Ltd is accredited by A2LA

TEST EQUIPMENT OF CONDUCTED EMISSION TEST

Tel: +86-755 2523 4088

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
E-mail: agc@agc-cert.com

Web: http://cn.agc-cert.com/
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Equipment Manufacturer Model S/N Cal. Date Cal. Due
TEST RECEIVER R&S ESPI 101206 May 15, 2020 | May 14, 2021
LISN R&S ESH2-75 100086 Jul. 03,2020 Jul. 02,2021
Test software R&S ES-K1(Ver.V1.71) N/A N/A N/A
TEST EQUIPMENT OF RADIATED EMISSION TEST
Equipment Manufacturer Model SIN Cal. Date Cal. Due
TEST RECEIVER R&S ESCI 10096 May 15, 2020 May 14, 2021
sl Aglient N9O10A | MY53470504 | Dec. 12,2019 | Dec. 11, 2020
Analyzer
Power sensor Aglient U2021XA MY54110007 Jun. 08, 2020 Jun. 07, 2021
2.4GHz Fliter Micro-tronics 087 N/A Feb. 26, 2020 Feb. 25, 2021
Attenuator Weinachel Corp 58-30-33 N/A Sep. 03, 2020 Sep. 02, 2022
Horn antenna SCHWARZBECK BBHA 9170 #768 Sep.21, 2019 Sep. 20, 2021
Active loop
antenna ZHINAN ZN30900C 18051 May 22, 2020 May 21, 2022
(9K-30MHZz)
Double-Ridged | ero ) \NDGREN 3117 00034609 | May. 17,2019 | May. 16, 2021
Waveguide Horn
Broadband ETS LINDGREN 3117PA 00225134 | Sep.03,2020 | Sep.02, 2022
Preamplifier
ANTENNA SCHWARZBECK VULB9168 D69250 Sep. 20, 2019 Sep. 19, 2021
Test software Tonscend T2 SaiS N/A N/A N/A
(Ver.2.5)
Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by thé Q}% eshng/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the writte Agthorization of AG@. he test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15d2 gafte af e test report.




®
A\GC Report No.: AGC08090200904FE06

Page 13 of 107

7. MAXIMUM CONDUCTED OUTPUT POWER
7.1. MEASUREMENT PROCEDURE
For average power test:
1. Connect EUT RF output port to power sensor through an RF attenuator.
2. Connect the power sensor to the PC.
3. Set the EUT Work on the top, the middle and the bottom operation frequency individually.
4. Record the maximum power from the software.
Note : The EUT was tested according to KDB 789033 for compliance to FCC 47CFR 15.407 requirements.

7.2. TEST SET-UP
AVERAGE POWER SETUP

EUT Power Sensor PC
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7.3. LIMITS AND MEASUREMENT RESULT

Report No.: AGC080

90200904FE06
Page 14 of 107

LIMITS AND MEASUREMENT RESULT FOR 802.11A20 MODULATION
Frequency Avergge Power Aver_age Power | Average Power | Applicable Limits Pass or Eail
(MHz) Chain 1(dBm) Chain 2(dBm) Total(dBm) (dBm)
5745 12.19 12.01 N/A 30 Pass
5785 10.79 10.64 N/A 30 Pass
5825 10.59 10.43 N/A 30 Pass
LIMITS AND MEASUREMENT RESULT FOR 802.11N20 MODULATION
Frequency Avergge Power Aven_age Power | Average Power | Applicable Limits Pass or Fail
(MHz) Chain 1(dBm) Chain 2(dBm) Total(dBm) (dBm)
5745 8.63 8.52 11.59 30 Pass
5785 8.51 8.47 11.50 30 Pass
5825 8.78 8.69 11.75 30 Pass
LIMITS AND MEASUREMENT RESULT FOR 802.11N40 MODULATION
Frequency Average Power | Average Power | Average Power Applicable Limits Pass or Fail
(MHz) Chain 1(dBm) Chain 2(dBm) Total(dBm) (dBm)

5755 7.92 7.85 10.90 30 Pass
5795 7.24 7.16 10.21 30 Pass
LIMITS AND MEASUREMENT RESULT FOR 802.11AC20 MODULATION
Frequency Average Power Average Power | Average Power Applicable Limits Pass or Fail

(MHz) Chain 1(dBm) Chain 2(dBm) Total(dBm) (dBm)

5745 9.00 8.92 11.97 30 Pass
5785 9.01 8.97 12.00 30 Pass
5825 8.72 8.63 11.69 30 Pass
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Report No.: AGC08090200904FE06
Page 15 of 107

LIMITS AND MEASUREMENT RESULT FOR 802.11AC40 MODULATION
Frequency Avergge Power Aver«_age Power | Average Power | Applicable Limits Pass or Fail
(MHz) Chain 1(dBm) Chain 2(dBm) Total(dBm) (dBm)

5755 7.75 7.68 10.73 30 Pass
5795 7.87 7.79 10.84 30 Pass
LIMITS AND MEASUREMENT RESULT FOR 802.11AC80 MODULATION
Frequency Avergge Power Avergge Power | Average Power | Applicable Limits Pass or Fail

(MHz) Chain 1(dBm) Chain 2(dBm) Total(dBm) (dBm)
5775 7.29 7.24 10.28 30 Pass
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8. 6dB BANDWIDTH
8.1. MEASUREMENT PROCEDURE

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator
2. Set the EUT Work on operation frequency individually.
3. Set RBW = 100kHz.
4. Set the VBW =3*RBW. Detector = Peak. Trace mode = max hold.
5. Measure the maximum width of the emission that is 6 dB down from the peak of the emission.
Note: The EUT was tested according to KDB 789033 for compliance to FCC 47CFR 15.407 requirements.

8.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

Spectrum Analyzer
[] @) ©

RF Cable

EUT

omplian
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8.3. LIMITS AND MEASUREMENT RESULTS

Report No.: AGC08090200904FE06

Page 17 of 107

LIMITS AND MEASUREMENT RESULT FOR 802.11A20 MODULATION

Applicable Limits

Applicable Limits

Test Data (MHz)

Fre(mi';cy -6dB Bandwidth Criteria
5745MHz 16.34 PASS
>500KHZ 5785MHz 16.35 PASS
5825MHz 16.37 PASS

LIMITS AND MEASUREMENT RESULT FOR 802.11N20/40 MODULATION

Applicable Limits

Applicable Limits

Test Data (MHz)

Fri&‘:‘ezr;cy _6dB Bandwidth Criteria
5745MHz 17.59 PASS
5785MHz 17.55 PASS
>500KHZ 5825MHz 17.56 PASS
5755MHz 35.26 PASS
5795MHz 33.88 PASS

LIMITS AND MEASUREMENT RESULT FOR 802.11AC20/40/80 MODULATION

Applicable Limits

Applicable Limits

Test Data (MHz)

Frequency . Criteria
-6dB Bandwidth
(MHz)
5745MHz 17.55 PASS
5785MHz 17.54 PASS
5825MHz 17.55 PASS
>500KHZ
5755MHz 33.70 PASS
5795MHz 35.78 PASS
5775MHz 71.36 PASS
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Report No.: AGC08090200904FE06
Page 18 of 107

802.11a20 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5745MHz

=

Frequency

e Keysight SpEEtrum Analyzer O:Cup\ed BW

ALTGN AUTO [01:49:33 PM Oct 14, 2020

Radio Std: Nene

[ SENSE:INT]
Center Freq: 5.745000000 GHz
= Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

Center Freq 5 74500000 GHz

i
#IFGain:Low

Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.745000000 GHz

Center 5.745 GHz Span 30 MHz

Sweep 3.733 ms CE Step

#/BW 300 kHz

Total Power 11.7 dBm

Occupied Bandwidth
16.321 MHz
-26.685 kHz
16.34 MHz

Freq Offset

99.00 % Kz

-6.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

TEST PLOT OF BANDWIDTH FOR 5785MHz

=

Frequency

e Keysight SpEEtrum Analyzer O:Cup\ed BW

[ SENSE:INT] |
Center Freq: 5.785000000 GHz
= Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

ALTGN AUTO [01:51:51 PM Oct 14, 2020

Radio Std: Nene

Center Freq 5 78500000 GHz

[
#IFGain:Low Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.785000000 GHz

Center 5.785 GHz Span 30 MHz

CF Step

#/BW 300 kHz

Total Power

Sweep 3.733 ms

10.6 dBm

Occupied Bandwidth
16.342 MHz
-29.294 kHz
16.35 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth
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TEST PLOT OF BANDWIDTH FOR 5825MHz

Report No.:

AGC08090200904FE06
Page 19 of 107

e Keysight SpEEtrum Analyzer O:Cup\ed BW

[ SENSE:INT] |
Center Freq: 5.825000000 GHz
= Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

ALTGN AUTO [01:53:19 PM Oct 14, 2020

Radio Std: Nene

Center Freq 5 82500000 GHz

[
#IFGain:Low Radio Device: BTS

Ref 20.00 dBm

=

Frequency

Center Freq

5.826000000 GHz

Center 5.825 GHz Span 30 MHz

#VBW 300 kHz Sweep 3.733 ms

Total Power 10.3 dBm

Occupied Bandwidth
16.339 MHz
-29.820 kHz
16.37 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

802.11n20 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5745MHz

CF Step

Freq Offset
0Hz

e Keysight SpEEtrum Analyzer O:Cup\ed BW

[ SENSE:INT] |
Center Freq: 5.745000000 GHz
= Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

ALTGN AUTO [01:57:08 PM Oct 14, 2020

Radio Std: Nene

Center Freq 5 74500000 GHz

[
#IFGain:Low Radio Device: BTS

Ref 20.00 dBm

5.

Center 5.745 GHz Span 30 MHz

#VBW 300 kHz Sweep 3.733 ms

Total Power 8.69 dBm

Occupied Bandwidth
17.560 MHz
-33.290 kHz
17.59 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth
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TEST PLOT OF BANDWIDTH FOR 5785MHz

Report No.: AGC08090200904FE06

Page 20 of 107

e Keysight SpEEtrum Analyzer O:Cup\ed BW

[ SENSE:INT] | ALIGN AUTO  [01:58:29 PM Oct 14, 2020

Center Freq: 5.785000000 GHz Radio Std: Nene
—— Trig: Free Run Avg|Hold:>10/10

™ #Atten: 30 dB

Center Freq 5 78500000 GHz

[
#IFGain:Low Radio Device: BTS

Ref 20.00 dBm

Center 5.785 GHz Span 30 MHz

#VBW 300 kHz Sweep 3.733 ms

Total Power 8.79 dBm

Occupied Bandwidth
17.547 MHz
-40.116 kHz
17.55 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

TEST PLOT OF BANDWIDTH FOR 5825MHz

=

Frequency

Center Freq
5.785000000 GHz

CF Step

Freq Offset
0Hz

e Keysight SpEEtrum Analyzer O:Cup\ed BW

[ SENSE:INT] | ALIGN AUTO  [01:59:50 PM Oct 14, 2020

Center Freq: 5.825000000 GHz Radio Std: Nene
—— Trig: Free Run Avg|Hold:>10/10

™ #Atten: 30 dB

Center Freq 5 82500000 GHz

i
#IFGain:Low

Radio Device: BTS

Ref 20.00 dBm

Center 5.825 GHz Span 30 MHz

#VBW 300 kHz Sweep 3.733 ms

Total Power 8.97 dBm

Occupied Bandwidth
17.547 MHz
-26.397 kHz
17.56 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth
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Report No.: AGC08090200904FE06
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802.11n40 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5755MHz

=

Frequency

e Keysight SpEEtrum Analyzer O:Cup\ed BW

ALTGN AUTO |02:08:20 PM Oct 14, 2020

Radio Std: Nene

[ SENSE:INT]
Center Freq: 5.755000000 GHz
= Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

Center Freq 5 75500000 GHz

i
#IFGain:Low

Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.755000000 GHz

Center 5.755 GHz Span 60 MHz

Sweep 7.467 ms CE Step

#/BW 300 kHz

Total Power 7.99 dBm

Occupied Bandwidth
36.059 MHz
-36.487 kHz
35.26 MHz

Freq Offset

% of OBW Power OB

x dB

Transmit Freq Error
x dB Bandwidth

TEST PLOT OF BANDWIDTH FOR 5795MHz

=

Frequency

e Keysight SpEEtrum Analyzer O:Cup\ed BW

[ SENSE:INT] |
Center Freq: 5.795000000 GHz
= Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

ALTGN AUTO [02:09:36 PM Oct 14, 2020

Radio Std: Nene

Center Freq 5 79500000 GHz

[
#IFGain:Low Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.795000000 GHz

Center 5.795 GHz Span 60 MHz

CF Step

#/BW 300 kHz

Total Power

Sweep 7.467 ms

7.49 dBm

Occupied Bandwidth
35.958 MHz
-41.621 kHz
33.88 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth
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Report No.: AGC08090200904FE06
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802.11ac20 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5745MHz

=

Frequency

e Keysight SpEEtrum Analyzer O:Cup\ed BW

ALTGN AUTO [02:03:23 PM Oct 14, 2020

Radio Std: Nene

[ SENSE:INT]
Center Freq: 5.745000000 GHz
= Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

Center Freq 5 74500000 GHz

i
#IFGain:Low

Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.745000000 GHz

Center 5.745 GHz Span 30 MHz

Sweep 3.733 ms CE Step

#/BW 300 kHz

Total Power 9.25 dBm

Occupied Bandwidth
17.558 MHz
-36.296 kHz
17.55 MHz

Freq Offset

% of OBW Power OB

x dB

Transmit Freq Error
x dB Bandwidth

TEST PLOT OF BANDWIDTH FOR 5785MHz

=

Frequency

e Keysight SpEEtrum Analyzer O:Cup\ed BW

[ SENSE:INT] |
Center Freq: 5.785000000 GHz
= Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

ALTGN AUTO |02:06:03 PM Oct 14, 2020

Radio Std: Nene

Center Freq 5 78500000 GHz

[
#IFGain:Low Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.785000000 GHz

Center 5.785 GHz Span 30 MHz

CF Step

#/BW 300 kHz

Total Power

Sweep 3.733 ms

9.33 dBm

Occupied Bandwidth
17.548 MHz
-32.127 kHz
17.54 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth
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TEST PLOT OF BANDWIDTH FOR 5825MHz

Report No.:

AGC08090200904FE06
Page 23 of 107

e Keysight SpEEtrum Analyzer O:Cup\ed BW

[ SENSE:INT] |
Center Freq: 5.825000000 GHz
= Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

ALTGN AUTO |02:07:04 PM Oct 14, 2020

Radio Std: Nene

Center Freq 5 82500000 GHz

[
#IFGain:Low Radio Device: BTS

Ref 20.00 dBm

=

Frequency

Center Freq

5.826000000 GHz

Center 5.825 GHz Span 30 MHz

#VBW 300 kHz Sweep 3.733 ms

Total Power 8.62 dBm

Occupied Bandwidth
17.558 MHz
-28.837 kHz
17.55 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

802.11ac40 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5755MHz

CF Step

Freq Offset
0Hz

e Keysight SpEEtrum Analyzer O:Cup\ed BW

[ SENSE:INT] |
Center Freq: 5.755000000 GHz
= Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

ALTGN AUTO [02:11:01 PM Oct 14, 2020

Radio Std: Nene

Center Freq 5 75500000 GHz

[
#IFGain:Low Radio Device: BTS

Ref 20.00 dBm

5.

Center 5.755 GHz Span 60 MHz

#VBW 300 kHz Sweep 7.467 ms

Total Power 7.80 dBm

Occupied Bandwidth
35.978 MHz
-19.290 kHz
33.70 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth
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TEST PLOT OF BANDWIDTH FOR 5795MHz

Report No.:

AGC08090200904FE06
Page 24 of 107

e Keysight SpEEtrum Analyzer O:Cup\ed BW

[ SENSE:INT] |
Center Freq: 5.795000000 GHz
= Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

ALTGN AUTO [02:12:44 PM Oct 14, 2020

Radio Std: Nene

Center Freq 5 79500000 GHz

[
#IFGain:Low Radio Device: BTS

Ref 20.00 dBm

=

Frequency

Center Freq

5.795000000 GHz

Center 5.795 GHz Span 60 MHz

#VBW 300 kHz Sweep 7.467 ms

Total Power 7.58 dBm

Occupied Bandwidth
35.971 MHz
-710.173 kHz
35.78 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

802.11ac80 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5775MHz

CF Step

Freq Offset
0Hz

e Keysight SpEEtrum Analyzer O:Cup\ed BW

[ SENSE:INT] |
Center Freq: 5.775000000 GHz
= Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

ALTGN AUTO [02:14:50 PM Oct 14, 2020

Radio Std: Nene

Center Freq 5 77500000 GHz

[
#IFGain:Low Radio Device: BTS

Ref 20.00 dBm

5.

Center 5.775 GHz
#VBW 300 kHz

Total Power 7.10 dBm

Occupied Bandwidth
74.618 MHz
-208.48 kHz
71.36 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by !
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the writte Agtho
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15da &afte
Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc-cert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agc—cert.com  Web: http://cn.agc-cert.com/

=

Frequency

Center Freq
775000000 GHz

CF Step

Freq Offset
0Hz
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9. MAXIMUM CONDUCTED OUTPUT AVERAGE POWER SPECTRAL DENSITY

9.1 MEASUREMENT PROCEDURE

Refer to KDB 789033 section F

9.2 TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)
Refer To Section 8.2.

9.3 MEASUREMENT EQUIPMENT USED
Refer To Section 6.

9.4 LIMITS AND MEASUREMENT RESULT

Report No.: AGC08090200904FE06

Page 25 of 107

LIMITS AND MEASUREMENT RESULT FOR 802.11A20 MODULATION
Power density Power density Power density q R
Frequency Chain 1 Chain 2 Total Applicable Limits Pass or Fail
(MH2) (dBm/MHz) (dBm/500kHz) | (dBm/500kHz) (dBm)
5745 -1.781 -1.659 N/A 30 Pass
5785 -2.109 -2.121 N/A 30 Pass
5825 -2.088 -2.326 N/A 30 Pass
LIMITS AND MEASUREMENT RESULT FOR 802.11N20 MODULATION
Power density Power density Power density 3 -
Frequency Chain 1 Chain 2 Total Applicable Limits Pass or Fail
(MHz) (dBm/MHz) (dBm/MHz) (dBm/500kHz) (dBm)
5745 -3.736 -4.440 -1.06 30 Pass
5785 -3.530 -3.751 -0.63 30 Pass
5825 -3.881 -3.707 -0.78 30 Pass
LIMITS AND MEASUREMENT RESULT FOR 802.11N40 MODULATION
Power density Power density Power density ; o
Frequency Chain 1 Chain 2 Total Applicable Limits Pass or Fail
(MH2) (dBm/MHz2) (dBm/MHz) (dBm/500kHz) (dBm)
5755 -6.484 -6.887 -3.67 30 Pass
5795 -7.094 -7.016 -4.04 30 Pass

& Bedi

eshng/Inspection
St’honzatmn of AG&\The test results

presented in the report apply only to the tested sample. Any ObJECtIOnS to report issued by AGC should be submitted to AGC within 15da gafte e af e test report.
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LIMITS AND MEASUREMENT RESULT FOR 802.11AC20 MODULATION
Power density Power density Power density : 3
Frequency Chain 1 Chain 2 Total Applicable Limits Pass or Fail
(MHz) (dBm/MHz) (dBm/MHz) (dBm/500kHz) (dBm)
5745 -3.950 -3.297 -0.60 30 Pass
5785 -3.894 -3.876 -0.87 30 Pass
5825 -3.637 -4.227 -0.91 30 Pass
LIMITS AND MEASUREMENT RESULT FOR 802.11AC40 MODULATION
Power density Power density Power density g .
Frequency Chain 1 Chain 2 Total Applicable Limits Pass or Fail
(MH2) (dBm/MHz) (dBm/MHz) (dBm/500kHz) (dBm)

5755 -6.797 -6.842 -3.81 30 Pass
5795 -7.341 -6.973 -4.14 30 Pass
LIMITS AND MEASUREMENT RESULT FOR 802.11AC80 MODULATION
Power density Power density Power density q .

Frequency Chain 1 Chain 2 Total Applicable Limits Pass or Fail

(MH2) (dBm/MHz) (dBm/MHz2) (dBm/500kHz) (dBm)
5775 -9.862 -9.746 -6.79 30 Pass

presented in the report apply only to the tested sample. Any obJchons to report issued by AGC should be submitted to AGC within 15da gafte e
Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc-cert.com. C (6@
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802.11a20 TEST RESULT AT CHAIN 1
TEST PLOT OF SPECTRAL DENSITY FOR 5745MHz

| Keysight Spectrum Analyzer - Swept SA <
[ L RE [s500 AC SENSE:INT] ALIGN AUTO _ [01:50:10 PM Oct 14, 2020
Marker 1 5.739570000000 GHz ) Avg Type: RMS : 4
PNO: Fast (4 1rig: Free Run Avg|Hold:>100/100
g -
IFGain:Low #Atten: 30 dB

Mkr1 5.739 57 GHz
-1.781 dBm

Center 5.74500 GHz Span 30.00 MHz
#Res BW 510 kHz #/BW 1.5 MHz* Sweep 1.000 ms (1001 pts)

IMSG

TEST PLOT OF SPECTRAL DENSITY FOR 5785MHz

| Keysight Spectrum Analyzer - Swept SA ===
[ L RE [s500 AC SENSE:INT] ALIGN AUTO _ [01:52:07 PM Oct 14, 2020
Marker 1 5.78005 ) Avg Type: RMS

PNO: Fast () Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

Center 5.78500 GHz Span 30.00 MHz
#Res BW 510 kHz #/BW 1.5 MHz* Sweep 1.000 ms (1001 pts)

IMSG
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TEST PLOT OF SPECTRAL DENSITY FOR 5825MHz

' Keysight Spectrum Analyzer - Swept SA =
[ L RE [500 AC SENSE:INT] ALIGN AUTO _ |01:53:26 PM
Marker 1 5.826800000000 GHz . Avg Type: RMS
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.826 80 GHz
-2.088 dBm

Center $.82500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

IMSG

802.11a20 TEST RESULT AT CHAIN 2
TEST PLOT OF SPECTRAL DENSITY FOR 5745MHz

| Keysight Spectrum Analyzer - Swept SA <
[ L RE [s500 AC SENSE:INT] ALIGN AUTO _ [01:50:20 PM Oct 14, 2020

Marker 1 5.749560000000 GHz ) Avg Type: RMS

PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.749 56 GHz
-1.659 dBm

Center 5.74500 GHz Span 30.00 MHz
#Res BW 510 kHz #/BW 1.5 MHz* Sweep 1.000 ms (1001 pts)

IMSG

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by thé/XBedicated Fesfing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the writtery Agthorization of AG&.\Yhe test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15dys afteghegdgsuagce of the test report.
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TEST PLOT OF SPECTRAL DENSITY FOR 5785MHz

=R

' Keysight Spectrum Analyze
| L RF AC SENSE:INT] ALIGN AUTO [01:52:18 PM
Marker 1 5.781160000000 GHz ) AxaType: RMS
PNO: Fast () 11g: FreeRun Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

wept SA
)

Mkr1 5.781 16 GHz
-2.121 dBm

Center $.78500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

IMSG

TEST PLOT OF SPECTRAL DENSITY FOR 5825MHz

=R

' Keysight Spectrum Analyzer - Swept SA
! [s00 AC SENSE:INT| ALIGN AUTO [01:53:33 PM Oct 14, 2020
Avg Type: RMS
PNO: Fast () Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB
Mkr1 5.826 95 GHz
-2.326 dBm

Center $.82500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

IMSG

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by thé/XBedicated Fesfing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the writtery Agthorization of AG&.\Yhe test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15dys afteghegdgsuagce of the test report.
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TEST PLOT OF SPECTRAL DENSITY FOR 5745MHz
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s Keysight Spectrum Analyzer - Swept SA
[ L RF [500Q AC SENSE:INT] ALIGN AUTO _ [01:57:18 PM Oct 14, 2020
Marker 1 5.750160000000 GHz ) Avg Type: RMS : 4
PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.750 16 GHz
-3.736 dBm

Center 5.74500 GHz Span 30.00 MHz
#Res BW 510 kHz #/BW 1.5 MHz* Sweep 1.000 ms (1001 pts)

IMSG

TEST PLOT OF SPECTRAL DENSITY FOR 5785MHz

s Keysight Spectrum Analyzer - Swept SA
[ L RF [500Q AC SENSE:INT] ALIGN AUTO _ [01:58:37 PM Oct 14, 2020
Marker 1 5.783260000000 GHz ) Avg Type: RMS

PNO: Fast () Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

Mkr1 5.783 26 GHz
-3.530 dBm

Center 5.78500 GHz Span 30.00 MHz
#Res BW 510 kHz #/BW 1.5 MHz* Sweep 1.000 ms (1001 pts)

IMSG
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TEST PLOT OF SPECTRAL DENSITY FOR 5825MHz

Keyslght Spectrum Analyzes prtSA ==
[ RF [ 500 SENSE:INT] ALIGN AUTO  [02:00:06 PM
Marker 15. 823740000000 GHz . Avg Type: RMS
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.823 74 GHz
1o gdsmw Ref 20.00 dBm -3.881 dBm

I
oyl A
TP I I N Y|

™

Center $.82500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

802.11n20 TEST RESULT AT CHAIN 2
TEST PLOT OF SPECTRAL DENSITY FOR 5745MHz

[ KEy;lghtSpErtrumAnalyzer SwaptSA <
[ RE | 50Q SENSE:INT] ALIGN AUTO _ [01:57:25 PM Oct 14, 2020
Marker 15.74725 UDDDDD GHz ] Avg Type: RMS
PNO: Fast (4 1rig: Free Run Avg|Hold:>100/100
-
IFGain:Low #Atten: 30 dB

Mkr1 5.747 25 GHz
lo gBIdw Ref 20.00 dBm -4.440 dBm

Center 5.74500 GHz Span 30.00 MHz
#Res BW 510 kHz #/BW 1.5 MHz* Sweep 1.000 ms (1001 pts)

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by thé/XBedicated Fesfing/Inspection
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KEyslght Spectrum Analyzes
[ RF [ 500 SENSE:INT] ALIGN AUTO _ [01:58:47 PM
Marker 15. 783260000000 GHz . Avg Type: RMS
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

weptSA

1LD ngdlv Ref 20.00 dBm

Center $.78500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

TEST PLOT OF SPECTRAL DENSITY FOR 5825MHz

=R

KEyslght Spectrum Analyzer - Swept SA
| RF [500 AC SENSE:INT] ALTGN AUTO  [02:00:15 PM Oct 14, 2020
Marker 1 5.827760000000 GHz . Avg Type: RMS
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.827 76 GHz
1o gdsmw Ref 20.00 dBm -3.707 dBm

Center $.82500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by thé
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802.11n40 TEST RESULT AT CHAIN 1
TEST PLOT OF SPECTRAL DENSITY FOR 5755MHz

[ KEy;lghtSpErtrumAnalyzer Swept SA ===
[ RE [s500 AC SENSE:INT] ALIGN AUTO _ [02:08:35 PM Oct 14, 2020
Marker 1 5.745820000000 GHz ] Avg Type: RMS
PNO: Fast (4 1rig: Free Run Avg|Hold:>100/100
-
IFGain:Low #Atten: 30 dB

Mkr1 5.745 82 GHz
lo gBIdw Ref 20.00 dBm -6.484 dBm

Center 5.75500 GHz Span 60.00 MHz
#Res BW 510 kHz #/BW 1.5 MHz* Sweep 1.000 ms (1001 pts)

TEST PLOT OF SPECTRAL DENSITY FOR 5795MHz

[ KEy;lghtSpErtrumAnalyzer SwaptSA <
[ RE___|500 SENSE:INT] ALIGN AUTO  [02:09:47 PM Oct 14, 2020
Marker 15.79110 UDDDDD GHz ) Avg Type: RMS

PNO: Fast () Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

Mkr1 5.791 10 GHz
lo gBIdw Ref 20.00 dBm -7.094 dBm

Center 5.79500 GHz Span 60.00 MHz
#Res BW 510 kHz #/BW 1.5 MHz* Sweep 1.000 ms (1001 pts)
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802.11n40 TEST RESULT AT CHAIN 2
TEST PLOT OF SPECTRAL DENSITY FOR 5755MHz

[ KEy;lghtSpErtrumAnalyzer Swept SA <
[ RE [s500 AC SENSE:INT] ALIGN AUTO  [02:08:44 PM Oct 14, 2020
Marker 15.758240000000 GHz ) Avg Type: RMS
PNO: Fast (4 1rig: Free Run Avg|Hold:>100/100
-
IFGain:Low #Atten: 30 dB

Mkr1 5.758 24 GHz
lo gBIdw Ref 20.00 dBm -6.887 dBm

L IrI|n r|IlI

AP LA AR

Center 5.75500 GHz Span 60.00 MHz
#Res BW 510 kHz #/BW 1.5 MHz* Sweep 1.000 ms (1001 pts)

TEST PLOT OF SPECTRAL DENSITY FOR 5795MHz

[ Key;lght Spectrum Analyzer Swept SA B

L 0 A SENSE:INT| ALIGN AUTO |02:10:06 PMOct 14, 2020
Avg Type: RMS

PNO: Fast () Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

Mkr1 5.801 12 GHz
lo gBIdw Ref 20.00 dBm -7.016 dBm

Center 5.79500 GHz Span 60.00 MHz
#Res BW 510 kHz #/BW 1.5 MHz* Sweep 1.000 ms (1001 pts)

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by thé/XBedicated Fesfing/Inspection
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802.11ac20 TEST RESULT AT CHAIN 1
TEST PLOT OF SPECTRAL DENSITY FOR 5745MHz

. Keysight Spectrum Analyzer - Swept SA
RF__ [500 AC SENSE:INT] ALTGN AUTO __ [02:03:31 PM

[ L
Marker 1 5.746230000000 GHz . Avg Type: RMS

PNO: Fast () 11g: FreeRun Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.746 23 GHz
-3.950 dBm

Center $.74500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

IMSG

TEST PLOT OF SPECTRAL DENSITY FOR 5785MHz

: AGC08090200904FE06
Page 35 of 107

=R

. Keysight Spectrum Analyzer - Swept SA
RF__ [500 AC SENSE:INT] ALTGN AUTO __ [02:06:12 PM

| L | Q

Marker 1 5.788630000000 GHz . Avg Type: RMS
PNO: Fast () 11g: FreeRun Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

Mkr1 5.788 63 GHz
-3.894 dBm

Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

Center $.78500 GHz

IMSG
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TEST PLOT OF SPECTRAL DENSITY FOR 5825MHz

. Keysight Spectium Analyze

=R

weptSA
RF 0

Marker 1 5.828960000000 GHz

IFGain:Low

1LD ngdlv Ref 20.00 dBm

Center $.82500 GHz
#Res BW 510 kHz

SENSE:INT| ALTGN AUTO [02:07:10 PM

PNO: Fast () 11g: FreeRun

#VBW 1.5 MHz*

Avg Type: RMS
Avg|Hold:>100/100
#Atten: 30 dB
Mkr1 5.828 96 GHz
-3.637 dBm

Span 30.00 MHz
Sweep 1.000 ms (1001 pts)

802.11ac20 TEST RESULT AT CHAIN 2
TEST PLOT OF SPECTRAL DENSITY FOR 5745MHz

. Keysight Spectium Analyze

=R

weptSA
RF 0

Marker 1 5.747100000000 GHz

IFGain:Low

1LD ngdlv Ref 20.00 dBm

Center $.74500 GHz
#Res BW 510 kHz

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by thé
is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written/ Agthorization of AG&.\Yhe test results

Stamp”

SENSE:INT| ALTGN AUTO [02:03:39 PM

PNO: Fast () 11g: FreeRun

#VBW 1.5 MHz*

Avg Type: RMS
Avg|Hold:>100/100
#Atten: 30 dB
Mkr1 5.747 10 GHz
-3.297 dBm

Span 30.00 MHz
Sweep 1.000 ms (1001 pts)

Bedicated Teshing/Inspection

presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15dys afteghegdgsuagce of the test report.
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TEST PLOT OF SPECTRAL DENSITY FOR 5785MHz

=R

' Keysight Spectrum Analyze
| L RF AC SENSE:INT] ALIGN AUTO [02:06:21 PM
Marker 1 5.788660000000 GHz ) AxaType: RMS
PNO: Fast () 11g: FreeRun Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

wept SA
)

Mkr1 5.788 66 GHz
-3.576 dBm

Center $.78500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

IMSG

TEST PLOT OF SPECTRAL DENSITY FOR 5825MHz

=R

' Keysight Spectrum Analyzer - Swept SA
! [s00 AC SENSE:INT| ALIGN AUTO [02:07:17 PM Oct 14, 2020
Avg Type: RMS
PNO: Fast () Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB
Mkr1 5.820 11 GHz
-4.227 dBm

Center $.82500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

IMSG
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802.11ac40 TEST RESULT AT CHAIN 1
TEST PLOT OF SPECTRAL DENSITY FOR 5755MHz

| Keysight Spectrum Analyzer - Swept SA <
[ L RE [s500 AC SENSE:INT] ALIGN AUTO _ [02:11:20 PM Oct 14, 2020
Marker 1 5.758360000000 GHz ) Avg Type: RMS : 4
PNO: Fast (4 1rig: Free Run Avg|Hold:>100/100
g -
IFGain:Low #Atten: 30 dB

Mkr1 5.758 36 GHz
-6.797 dBm

Center 5.75500 GHz Span 60.00 MHz
#Res BW 510 kHz #/BW 1.5 MHz* Sweep 1.000 ms (1001 pts)

IMSG

TEST PLOT OF SPECTRAL DENSITY FOR 5795MHz

| Keysight Spectrum Analyzer - Swept SA <
[ L RE [s500 AC SENSE:INT] ALIGN AUTO  [02:12:50 PM Oct 14, 2020
Marker 1 5.791400000000 GHz ) Avg Type: RMS

PNO: Fast () Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

Lt MMMA-‘._- Cm

Center 5.79500 GHz Span 60.00 MHz
#Res BW 510 kHz #/BW 1.5 MHz* Sweep 1.000 ms (1001 pts)

IMSG
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802.11ac40 TEST RESULT AT CHAIN 2
TEST PLOT OF SPECTRAL DENSITY FOR 5755MHz

[ KEy;lghtSpErtrumAnalyzer Swept SA ===
[ RE [s500 AC SENSE:INT] ALIGN AUTO  [02:11:40 PM Oct 14, 2020
Marker 1 5.751700000000 GHz ] Avg Type: RMS
PNO: Fast (4 1rig: Free Run Avg|Hold:>100/100
-
IFGain:Low #Atten: 30 dB

Mkr1 5.751 70 GHz
lo gBIdw Ref 20.00 dBm -6.842 dBm

el Uy ey

Center 5.75500 GHz Span 60.00 MHz
#Res BW 510 kHz #/BW 1.5 MHz* Sweep 1.000 ms (1001 pts)

TEST PLOT OF SPECTRAL DENSITY FOR 5795MHz

[ KEy;lghtSpErtrumAnalyzer SwaptSA <
[ RE___|500 SENSE:INT] ALIGN AUTO _ [02:13:30 PM Oct 14, 2020
Marker 1 5.79680 UDDDDD GHz ) Avg Type: RMS

PNO: Fast () Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

Mkr1 5.796 80 GHz
lo gBIdw Ref 20.00 dBm -6.973 dBm

Center 5.79500 GHz Span 60.00 MHz
#Res BW 510 kHz #/BW 1.5 MHz* Sweep 1.000 ms (1001 pts)
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802.11ac80 TEST RESULT AT CHAIN 1
TEST PLOT OF SPECTRAL DENSITY FOR 5775MHz

| Keysight Spectrum Analyzer - Swept SA <
[ L RE [s500 AC SENSE:INT] ALIGN AUTO _ [02:16:17 PM Oct 14, 2020
Marker 1 5.753280000000 GHz ) Avg Type: RMS : 4
PNO: Fast (4 1rig: Free Run Avg|Hold:>100/100
g -
IFGain:Low #Atten: 30 dB

Mkr1 5.753 28 GHz
-9.862 dBm

Center 5.77500 GHz Span 120.0 MHz
#Res BW 510 kHz #/BW 1.5 MHz* Sweep 1.000 ms (1001 pts)

IMSG

802.11ac80 TEST RESULT AT CHAIN 2
TEST PLOT OF SPECTRAL DENSITY FOR 5775MHz

' Keysight Spectrum Analyzer - Swept SA =
[ L RE [500 AC SENSE:INT] ALIGN AUTO  [02:16:53 PM
Marker 1 5.786400000000 GHz . Avg Type: RMS

PNO: Fast () 11g: FreeRun Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

Mkr1 5.786 40 GHz
-9.746 dBm

Mkr—RefLvl

Center $.77500 GHz Span 120.0 MHz
#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

IMSG

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by thé/XBedicated Fesfing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the writtery Agthorization of AG&.\Yhe test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15dys afteghegdgsuagce of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agc—cert.com  Web: http://cn.agc-cert.com/




®
c\GC Report No.: AGC08090200904FE06

Page 41 of 107

10. CONDUCTED SPURIOUS EMISSION
10.1. MEASUREMENT PROCEDURE

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

2, Set the EUT Work on the top, the middle and the bottom operation frequency individually.

3. Set SPA Trace 1 Max hold, then View.

Note: The EUT was tested according to KDB 789033 for compliance to FCC 47CFR 15.407 requirements.

10.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

The same as described in section 8.2.

10.3. MEASUREMENT EQUIPMENT USED
The same as described in section 6.

10.4. LIMITS AND MEASUREMENT RESULT

LIMITS AND MEASUREMENT RESULT

Measurement Result

Applicable Limits
Test channel Criteria

All emissions shall be limited to a level of —27 dBm/MHz at 75 MHz or more above or
below the band edgeincreasing linearly to 10 dBm/MHz at 25 MHz above or below
the band edge, and from 25 MHz above or below the band edge increasing linearly to
a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz
above or below the band edge increasing linearly to a level of 27 dBm/MHz at the
band edge.

5725MHz-5850MHz| PASS

eshng/Inspection
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FOR 802.11A20 MODULATION
TEST PLOT OF OUT OF BAND EMISSIONS FOR MODULATION IN 5745MHz

[ Keyslght Spectrum Analyzer - Swept SA
[ RE_ [s500Q AC

Marker 1 39.991333044 MHz

PNO: Fast

IFGain:Low

Ref 20.00 dBm

10 dB/div
Leg

Start 0.0300 GHz
#Res BW 100 kHz

SENSE:INT|

ALIGN AUTO

Trig: Free Run
#Atten: 30 dB

#VBW 300 kHz

Avg Type: Log-Pwr
Avg|Hold:>100/100

Mkr1 39.99 MHz
-58.529 dBm

Stop 1.0000 GHz
Sweep 94.00 ms (30000 pts)

[ Keyslght Spectrum Analyzer - Swept SA

RF | 500 AC

Marker 15.276592553085 GHz

PNO: Fast

IFGain:Low

1LO gBIdw Ref 20.00 dBm

Start 1.000 GHz
#Res BW 1.0 MHz

SENSE:INT|

ALIGN AUTO |02:21:51 PMOct 14, 2020

Trig: Free Run
#Atten: 30 dB

#VBW 3.0 MHz

Avg[Hold:>100/100

Avg Type: Log-Pwr

Stop 5.650 GHz
Sweep 8.000 ms (30000 pts)
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Keyslght Spectrum Analyze SprtSA =
RE | SENSEINT] ALIGN AUTO

.Marker 15.746574 2468 GHz ) Avg Type: Log-Pwr
y Trig: Free Run Avg|Hold:>100/100

PNO: Fast )
PASS IFGain:Low * #Atten: 30 dB

1LD ngdlv Ref 20.00 dBm

rlrlnmlrm o '-I ' TR R P rm [t i i ol e

Start 5.6500 GHz Stop $.9250 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 2.000 ms (30000 pts)

KEysightSpEctrumAnalyzer Swept SA ==
[ RF [500 AC SENSE:INT] ALIGN AUTO
Marker 1 25.716489716324 GHz . Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

Mkr1 25.716 5 GHz
1o gdsmw Ref 20.00 dBm -37.124 dBm

Start 5.93 GHz Stop 27.00 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 54.00 ms (30000 pts)
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BN Agilent Spectrum Analyzar SweptSA

| SENSE:INT]
Marker 1 A 36 658916472912 GHz . Avg Type: Log-Pwr
PNO: Fast L, ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

10 gBIdw Ref 20.00 dBm

==
Peak Search

NextPeak
e s |
Next Pk Right

Next Pk Left

IM SG STATUS

SENSE:INT| ALIGN AUTO
Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 160.02 MHz
1o gdsmw Ref 20.00 dBm -58.595 dBm

Lyl Tl i el i e R L L L

Ly
ot o ol A O A

Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 94.00 ms (30000 pts)
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Keyslght Spectrum Analyzer SprtSA =
[ RE_ [500Q SENSE:INT] ALIGN AUTO
Marker 15. 349909997000 GHz . Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

Mkr1 5.349 910 GHz
1o gdsmw Ref 20.00 dBm -46.895 dBm

Start 1.000 GHz Stop 3.650 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 8.000 ms (30000 pts)

KEysightSpE:trumAnalyzer Swept SA =

[ RE_ [500 AC SENSE:INT] ALIGN AUTO
Marker 1 5.826225874196 GHz . Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100

ﬁ IFGain:Low #Atten: 30 dB

Mkr1 5.826 226 GHz
1o gdsmw Ref 20.00 dBm 2.217 dBm

NTRPTIR® PRI P 1 R L [P ki i e i ReE e q- L r'vl"-w

Start 5.6500 GHz Stop $.9250 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 2.000 ms (30000 pts)
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Keyslght Spectrum Analyzes Sprt SA
[ RF [ 500 SENSE:INT] ALIGN AUTO
Marker 1 24.94301 1433715 GHz . Avg Type: Log-Pwr

PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

1LD ngdlv Ref 20.00 dBm

Start 5.93 GHz Stop 27.00 GHz
#Res BW 1.0 MHz . Sweep 54.00 ms (30000 pts)

EE=
SENSE:INT]
Avg Type: Log-Pwr Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

NextPeak
10 dBidiv.  Ref 20.00 dBm . ——
Log

Next Pk Right
e

Next Pk Left

wnmmfmnrm LA Lk

MMWMMW

Stop 40.000 GHz
#VBW 3.0 MHz Sweep 24.00 ms (40000 pts
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